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History of this test report

Report No. Version Description Issue Date

FG380306D 01 Initial issue of report Nov. 14, 2023

Revise test engineer, Test Mode, List of Measuring

Equipment, Appendix A2, Appendix B and Appendix C

FG380306D 02 . . . ) Dec. 08, 2023
This report is an updated version, replacing the report

issued on Nov. 14, 2023.
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG380306D

Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
3.2 - - - -
§27.50 (K)(3) Equivalent Isotropic Radiated Power Pass
(n77)
3.3 §27.50 (K)(4) Peak-to-Average Ratio Pass -
3.4 §2.1049 Occupied Bandwidth Reporting only -
35 §2.1051 Conducted Band Edge Measurement Pass i
) §27.53 (n)(2) (n77)
36 §2.1051 Conducted Spurious Emission Pass i
) §27.53 (n)(2) (n77)
§2.1055 Frequency Stability
7 P -
3 §27.54 Temperature & Voltage ass
21.20dB
under limit at
14125.00 MHz
42 §2.1053 Radiated Spurious Emission Pass for TxO Antenna
§27.53 (n)(2) (n77) 2031 dB
under limit at
14125.00 MHz
for Tx1 Antenna

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Ming Chen

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FG27Q Version 2.1

Page Number 1 4 0f 22
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

GSM/WCDMA/LTE/5G NR, Bluetooth, BLE, BLE channel sounding, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax,
Wi-Fi 5GHz 802.11a/n/ac/ax, Wi-Fi 6GHz 802.11a/ax, NFC, WPC Rx and GNSS Rx.

Antenna Type
WWAN:

<Ant. 0>: ILA Antenna
<Ant. 1>: ILA Antenna
<Ant. 2>: IFA Antenna
<Ant. 5>: IFA Antenna
<Ant. 6>: IFA Antenna

Remark: The above EUT's information was declared by manufacturer. Please refer to Disclaimer in
report summary.

TDD band Power Class

PC3 PC2
n77 \% vV

Antenna information

Band Ant0 Antl Ant2 Ant5 Ant6 Main Ant. # | Sub Ant. #
n77 -2.2 -0.9 6 2
n77 ENDC -1.3 -0.8 1 5
Remark:

1. For Test Items, Main Ant. means Tx0 and Sub Ant. means Tx1.
2.  After preliminary scan, the main antenna Ant 6 is selected as the worst mode to be reported for
conducted test

EUT Information List

S/N Performed Test Item
Conducted Measurement
38011JEKB00251
EIRP

38031JEKB01525 Radiated Spurious Emission

1.2 Modification of EUT
No modifications are made to the EUT during all test items.

TEL : 886-3-327-3456 Page Number : 50f22
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1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

Test Site Location

TEL: +886-3-327-3456
FAX: +886-3-328-4978

Sporton Site No.

Test Site No. THOZ.HY

Test Engineer Sherry Wu and Luffy Lin
Temperature (C) 20~24
Relative Humidity (%) 43~58

Test Site

Sporton International Inc. Wensan Laboratory.

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH12-HY (TAF Code: 3786)

Test Engineer

Wilson Wu, Jesse Fan and Tim Lee

Temperature (C)

20~25

Relative Humidity (%)

50~-60

The Radiated Spurious Emission test item subcontracted to Sporton
International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786

Remark

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ ANSI C63.26-2015

+ ANSI/ TIA-603-E

¢+ FCC 47 CFR Part 2, 27

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01.

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-3456 Page Number 1 60f 22
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:
flat, Y: portrait, Z: landscape) and accessory (Adapter or Earphone), and adjusting the measurement
antenna orientation, following C63.26 exploratory test procedures and find <Tx0 Antenna>: Z Plane
with Earphone for 5G NR n77 (HPUE), Z Plane with Adapter for EN-DC 5A_n77A ; <Tx1 Antenna>: X
with Adapter for EN-DC 5A_n77A, Z Plane with Adapter for 5G NR n77 (HPUE) as worst plane.

wetilaton Modulation wetilaion Modulation
Type Type
A DFT-s-OFDM pi/2 BPSK N/A N/A
B DFT-s-OFDM QPSK F CP-OFDM QPSK
C DFT-s-OFDM 16QAM G CP-OFDM 16QAM
D DFT-s-OFDM 64QAM H CP-OFDM 64QAM
E DFT-s-OFDM 256QAM | CP-OFDM 256QAM
Test ltem Modulation Type Bandwidth RB Size Channel
Conducted Power A B,C,D,E All 1, Half, Full L, M, H
EIRP A, B C D E All 1, Half, Full L, M, H
20 MHz or
PAR A B CDE less Outer_Full M
Bandwidth A F G, H,I All Outer_Full M
10 MHz Outer_1RB
CBE A/ B C D, E,F L, H
All Outer_Full
CSE B Minimum Inner 1RB L, M, H
. 20 MHz or
Frequency Stability A less Outer_Full M
RSE AorB 20 MHz or Inner_1RB L, M, H
less -

Remark:

1. Evaluated all the transmitter signal and reporting worst-case configuration among all
modulation types.

2. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious
emission test under different RB size/offset and modulations in exploratory test. Subsequently,
only the worst-case emissions are reported.

3.  For 5G NR test combination are EN-DC 5A _n77A.

4. During the RSE preliminary test, the standalone mode and charging modes (Adapter mode
and WPT mode) were verified. It is determined that the adapter mode is the worst case for the
official test.

5. All the radiated test cases were performed with Adapter 1 and USB Cable 1.

TEL : 886-3-327-3456 Page Number 1 70f 22
FAX : 886-3-328-4978 Issue Date : Dec. 08, 2023
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2.2 Connection Diagram of Test System

<EUT with Adapter>

120WaciE0Hz
EUT
(Adapter)

]

EUT
(USB Cable)
EUT
Sy=stem Simulator
<EUT with Earphone>
EUT
EUT T
(Earphone)
System Simulator

2.3 Support Unit used in test configuration and system

Item|Equipment Brand Name |Model No. |FCCID [Data Cable [Power Cord
1. |System Simulator Anritsu MT8000A N/A N/A Unshielded, 1.8 m
2. |System Simulator Anritsu MT8821C N/A N/A Unshielded, 1.8 m

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FG27Q Version 2.1

Page Number : 8 0of 22

Issue Date : Dec. 08, 2023
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG380306D

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.
Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.
Example :

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number 1 9o0f 22
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2.5 Frequency List of Low/Middle/High Channels

5G NR Band n77 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 633334 -
100
Frequency - 3500.01 -
Channel 633000 633334 633666
%0 Frequency 3495 3500.01 3504.99
Channel 632668 633334 634000
80 Frequency 3490.02 3500.01 3510
Channel 632334 633334 634332
0 Frequency 3485.01 3500.01 3514.98
Channel 632000 633334 634666
00 Frequency 3480 3500.01 3519.99
Channel 631668 633334 635000
>0 Frequency 3475.02 3500.01 3525
Channel 631334 633334 635332
0 Frequency 3470.01 3500.01 3529.98
Channel 631000 633334 635666
%0 Frequency 3465 3500.01 3534.99
Channel 630834 633334 635832
e Frequency 3462.51 3500.01 3537.48
Channel 630668 633334 636000
20 Frequency 3460.02 3500.01 3540
Channel 630500 633334 636166
15 Frequency 3457.5 3500.01 3542.49
Channel 630334 633334 636332
10 Frequency 3455.01 3500.01 3544.98
TEL : 886-3-327-3456 Page Number : 10 of 22
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.

TEL : 886-3-327-3456 Page Number 111 of 22
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3.2 Conducted Output Power and EIRP

3.2.1Description of the Conducted Output Power Measurement and EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The EIRP of mobile transmitters must not exceed 1 Watts for 5G NR n77

According to KDB 412172 D01 Power Approach,

EIRP = Pr + Gt — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 112 of 22
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.

TEL : 886-3-327-3456 Page Number 1 13 0f 22
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 886-3-327-3456 Page Number : 14 0f 22
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

27.53 (n)(2)

(2) For mobile operations in the 3450-3550 MHz band, the conducted power of any emission outside
the licensee's authorized bandwidth shall not exceed -13 dBm/MHz. Compliance with this paragraph
(n)(2) is based on the use of measurement instrumentation employing a resolution bandwidth of 1
megahertz or greater. However, in the 1 megahertz bands immediately outside and adjacent to the
licensee's frequency block, a resolution bandwidth of at least one percent of the emission bandwidth of
the fundamental emission of the transmitter may be employed, but limited to a maximum of 200 kHz. In
the bands between 1 and 5 MHz removed from the licensee's frequency block, the minimum resolution
bandwidth for the measurement shall be 500 kHz. The emission bandwidth is defined as the width of
the signal between two points, one below the carrier center frequency and one above the carrier center

frequency, outside of which all emissions are attenuated at least 26 dB below the transmitter power.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured.

3. For EBW < 20MHz, set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent
to the band edge.

4. For EBW >=20MHz,set RBW = 200kHz in the 1MHz band immediately outside and adjacent to
the band edge.

5. Between 1 ~5 MHz from the band edge, RBW=500 kHz was used.

6. Set spectrum analyzer with RMS detector.

7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

8. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

TEL : 886-3-327-3456 Page Number 1 15 0of 22
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3.  The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
TEL : 886-3-327-3456 Page Number : 16 of 22
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.

TEL : 886-3-327-3456 Page Number 117 of 22
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

! : RX Antenna

1 Im *

I
1im
‘IE

1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated test from 30MHz to 1GHz
RX Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

== .

Spectrum Analyzer | Receiver

TEL : 886-3-327-3456 Page Number : 18 of 22
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SPORTON LAB.

For radiated test from 1GHz to 18GHz

Spectrum Analyzer / Receiver
System Simulator

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

oC Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
TEL : 886-3-327-3456 Page Number 19 of 22
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4.2 Radiated Spurious Emission Measurement

4.2.1Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03rO1 Section 7 and ANSI C63.26-2015 section 5.5.4

Radiated measurement using the field strength method.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
6. To convert spectrum reading E(dBuV/m) to EIRP(dBm)
EIRP(dBm) = Level (dBuV/m) + 20log(d) -104.77,
where d is the distance at which filed strength limit is specified in the rules
7.  Field Strength Level (dBm) = Spectrum Reading (dBm) + Antenna Factor + Cable Loss + Read
Level - Preamp Factor.
8. ERP (dBm)=EIRP -2.15
9. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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5 List of Measuring Equipment

Instrument Brand Name Model No. Serial No. | Characteristics Cal:)b;?etion Test Date Due Date Remark
F;rgv%;ar’g':;gf GW Instek | GPE-2323 | GET910884 | OV~64V ;0A~6A | Dec. 21, 2022 Agg'c.zg's,zzogzsg Dec. 20, 2023 E:Toggé‘_ﬁf(‘;
Signal Analyzer ggmzé‘ FSV3044 101048 | 10Hz~44GHz | May 03, 2023 Aggélzgé'zzogzsg May 02, 2024 E:Toggé‘_ﬁf(‘;
Temperature ESPEC SH-241 | 92003713 | -30C ~90C | May 17, 2023 Aggélzgé'zzogzsg May 16, 2024 E:Toggé‘_ﬁf(‘;
Bf‘hjzasstj‘rtg” Anritsu MT8821C | 6262116730 LTE Jul. 10,2023 A58 2520057\ aul. 09, 2024 E:Toggé‘_ﬁf(‘;
Bf;gasstj‘rté‘)’” Anritsu MT8000A | 6262134933 FR1 Jul. 10, 2023 Aggélzgéyzggzsg Jul. 09, 2024 (CTOJS;.?:?S
signal Analyzer | 5o70° & FSW43 101456 | RBW 50MHz | Feb. 23, 2023 Aggélzgéyz%zsg Feb. 22, 2024 (CTOJS;_?:‘:(‘;
Loop Antenna ggm‘;é‘ HFH2-Z2 100315 | 9 kHz~30 MHz | Feb. 28, 2023 Asjgc'lzgéyzzoozz?’; Feb. 27, 2024 (Oggﬂifgf’:Y)
Bilog Antenna |  TESEQ o%géo?u:élégﬁ\l 37059 & 01 | 30MHz~1GHz | Nov. 10, 2022 A,\‘fg\'llz(%’zzoozz?’; Nov. 09, 2023 (o?gﬂfg?:y)
Bilog Antenna | TESEQ o%géo?u:élégﬁ\l 37059 & 01 | 30MHz~1GHz | Nov. 03, 2023 %%\g.ogé,zgozz?g Nov. 02, 2024 (Oggﬂifgf’:Y)
Horn Antenna SCHV(V:';*(RZBE BBHA 9120 D | 9120D-1241 | 1GHz~18GHz | Jul. 31, 2023 Asjgc'lzgéyzzoozz?’; Jul. 30, 2024 (o:fggifg?:y)
SH'Zris:ngom SCHV(V:';*(RZBE BBHA9170 00993 | 18GHz-40GHz | Nov. 24, 2022 Aﬁg\},zzi,zzoozzsg Nov. 23, 2023 (o:fggifg?:y)
SHF-ERE Pom | SCHVIARZEE | BBHA9170 1224 | 18GHz-40GHz | Jul. 10, 2023 “é,‘;f;_%%?fﬁf; Jul. 09, 2024 (o?gﬂiig?gv)
Preampliier | COM-POWER | PAM-103 | 161075 | 10MHz-1GHz | Mar 21,2028 | ‘o8 %5 280" | Mar. 20, 2024 (O?nggifgf’SY)
Preamplifier Agilent 84498  |3008A02375| 1GHz~26.5GHz | May 23, 2023 Asjgé_z(%yzzogg May 22, 2024 (o?ggifg?gv)
Preamplifier | e L | a0, | EC1900249 | 1GHz-18GHz | Dec. 21,2022 | /¥ 20 20857 pec. 20, 2023 (O?nggifgf’;‘w
Preamplifier EMEC | EM18G40G | 060715 | 18GHz-40GHz | Dec. 07,2022 | /0% %5 0%~ | pec. 06, 2023 (o?ggifg-c::v)
Preamplifier EMEC | EMI8G40G | 060801 | 18GHz-40GHz | Jun. 27,2023 | 0% O 257 | gun. 26, 2024 (o?ggifg-cﬁv)
i‘r’g;rzug? Agilent NOO10A  |MY53470118| 10Hz~44GHz | Jan. 10, 2023 Aggélzgé'zfgfg Jan. 09, 2024 (o?ggifg-cﬁv)
Fiter | Wanwtght [sors018000.| SN2 | STCHEAON | v, 2020 | A8 T 2000 19,2000 | Saditon
RECable | guoeRe | SUCOPEEX | 8030512 | okHz-30MHz | Mar. 07, 2023 | {5 25 285 Mar. 06, 2024 (o?ggifg-c::v)
RECable | guorRe | SUCOEEEX | ooserizee | soMHz-18GH | Dec. 20, 2022 | 45 25 25| pec. 19, 2023 (o?ggifg-c::v)
RECable | guonee | SUSRREEX | 50513412 | 30MHz-40GH? | Dec. 20, 2022 | 458 28 85| pec 19, 2023 (oggaifgﬂv)
RFCable | HUPSERE | SUCOPLEX | g0s0sa2 | s0MHz-40GHz | Dec. 20, 2022 | Ay 20 280" | Dec. 19, 2023 (o§§ﬂif§f)ﬁv)
Hygrometer TECPEL DTM-303B | TP161250 N/A Jul. 26, 2023 Asjegé.zogéyzzoozgg Jul. 25, 2024 (o?ggiig?gv)
Controller | EMEC |  EM1000 NA | apeganvast| VA |‘Desosaomm | NA | ohoriany)
AntennaMast | EMEC  |AM-BS-4500-B|  N/A 1m~4m N/A Asjegé.zc?éyzzoozgg N/A (o:?ggiig?:v)
Turn Table EMEC TT2000 N/A | 0-360 Degree NA e s s N/A (o§§ﬂif§f)ﬁv)
Software Audix | o053 | RK-000989 N/A NA o s s N/A (o§§ﬂif§f)ﬁv)
TEL : 886-3-327-3456 Page Number : 21 0f 22
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6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 3.07 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 363 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 414 dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power) and ERP/EIRP
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW[MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)

10 1 1 26.64 26.27 26.26
10 1 22 26.60 26.32 26.36
10 12 6 ERE 26.55 26.28 26.35
10 1 0 23.19 22.91 22.82
10 1 23 23.23 22.98 22.90
10 24 0 26.19 25.91 25.91
10 1 1 26.66 26.28 26.25 25.76 | 0.3767
10 1 22 26.61 26.32 26.33
10 12 6 SR 26.56 26.26 26.35
10 1 0 23.22 22.87 22.83
10 23 23.23 22.93 22.92
10 24 0 25.69 25.38 25.44
10 1 1 16-QAM 25.70 25.35 25.29
10 1 1 64-QAM 24.06 23.88 23.96 24.8 0.302
10 1 1 256-QAM 22.23 22.01 21.86

Limit EIRP < 1W Result Pass

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)

15 1 1 26.72 26.25 26.28
15 1 36 26.61 26.31 26.34
15 18 9 R 26.66 26.33 26.16
15 1 0 23.22 22.96 22.94
15 1 37 23.25 23.01 22.95
15 36 0 26.31 25.92 25.80
15 1 1 26.63 26.35 26.24 2582 | 0.3819
15 1 36 26.64 26.35 26.32
15 18 9 e 26.63 26.29 26.24
15 1 0 23.23 22.99 22.86
15 37 23.19 22.99 22.94
15 36 0 25.78 25.42 25.38
15 1 1 16-QAM 25.85 25.34 25.45
15 1 1 64-QAM 24.30 23.61 23.88 2495 | 0.3126
15 1 1 256-QAM 22.13 22.06 21.80

Limit EIRP < 1W Result Pass
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NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
20 1 1 26.73 26.26 26.41
20 1 49 26.64 26.38 26.20
20 25 12 EEER 26.70 26.24 26.16
20 1 0 23.39 22.89 23.05
20 1 50 23.17 23.03 22.91
20 50 0 26.30 25.92 25.77
20 1 1 26.77 26.29 26.38 25.88 | 0.3873
20 1 49 26.61 26.34 26.30
20 25 12 e 26.78 26.22 26.19
20 1 0 23.43 22.82 23.04
20 50 23.16 23.12 22.86
20 50 0 25.83 25.32 25.31
20 1 1 16-QAM 25.96 25.38 25.67
20 1 1 64-QAM 2417 23.68 24 .57 25.06 | 0.3206
20 1 1 256-QAM 22.45 22.02 21.96
Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
25 1 1 26.81 26.37 26.38
25 1 63 26.46 26.41 26.12
25 32 16 R 26.75 26.39 26.12
25 1 0 23.42 22.93 23.03
25 1 64 23.11 23.00 22.86
25 64 0 26.37 25.93 25.77
25 1 1 26.76 26.42 26.46 25.91 0.3899
25 1 63 26.52 26.41 26.13
25 32 16 aPSK 26.81 26.33 26.05
25 1 0 23.42 23.10 23.06
25 64 23.06 23.01 22.71
25 64 0 25.85 25.39 25.26
25 1 1 16-QAM 25.97 25.35 25.45
25 1 1 64-QAM 24.84 24.26 2417 25.07 | 0.3214
25 1 1 256-QAM 22.28 22.01 22.44
Limit EIRP < 1W Result Pass
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NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
30 1 1 26.65 26.42 26.55
30 1 76 26.32 26.42 26.29
30 36 18 EEER 26.61 26.31 26.48
30 1 0 23.20 23.04 23.19
30 1 77 22.88 23.05 22.91
30 75 0 26.22 25.92 25.83
30 1 1 26.68 26.44 26.54 25.78 | 0.3784
30 1 76 26.33 26.44 26.27
30 36 18 e 26.61 26.35 26.47
30 1 0 23.31 23.04 23.20
30 77 22.94 22.98 22.91
30 75 0 25.66 25.44 25.48
30 1 1 16-QAM 25.86 25.68 25.65
30 1 1 64-QAM 24.32 2418 24.07 24.96 | 0.3133
30 1 1 256-QAM 22.20 21.75 22.03
Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
40 1 1 26.77 26.53 26.57
40 1 104 26.25 26.26 26.23
40 50 25 R 26.69 26.34 26.42
40 1 0 23.32 23.18 23.28
40 1 105 22.85 22.97 22.88
40 100 0 26.17 25.91 26.04
40 1 1 26.79 26.51 26.59 2589 | 0.3882
40 1 104 26.21 26.26 26.22
40 50 25 aPSK 26.64 26.32 26.42
40 1 0 23.33 23.11 23.22
40 1 105 22.84 22.90 22.81
40 100 0 25.71 25.44 25.54
40 1 1 16-QAM 25.97 25.73 25.77
40 1 1 64-QAM 24.25 24.01 2414 25.07 | 0.3214
40 1 1 256-QAM 22.45 22.24 22.26
Limit EIRP < 1W Result Pass
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NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
50 1 1 26.63 26.61 26.32
50 1 131 26.10 26.19 26.04
50 64 32 EEER 26.36 26.36 26.13
50 1 0 23.30 23.15 22.85
50 1 132 22.77 22.80 22.70
50 128 0 25.93 25.95 25.70
50 1 1 26.68 26.53 26.23 25.78 | 0.3784
50 1 131 26.16 26.14 25.97
50 64 32 e 26.38 26.28 26.13
50 1 0 23.36 23.16 22.84
50 1 132 22.78 22.80 22.61
50 128 0 25.51 25.50 2517
50 1 1 16-QAM 25.71 25.81 25.51
50 1 1 64-QAM 24.26 24.15 23.89 24.91 | 0.3097
50 1 1 256-QAM 22.05 22.10 22.04
Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
60 1 1 26.64 26.48 26.28
60 1 160 26.15 26.10 25.94
60 81 40 R 26.36 26.20 26.18
60 1 0 23.35 23.18 22.93
60 1 161 22.88 22.76 22.65
60 162 0 25.99 25.83 25.84
60 1 1 26.62 26.46 26.30 25.74 0.375
60 1 160 26.10 26.01 25.99
60 81 40 aPSK 26.27 26.23 26.23
60 1 0 23.28 23.18 22.96
60 1 161 22.88 22.71 22.69
60 162 0 25.48 25.30 25.28
60 1 1 16-QAM 25.74 25.62 25.70
60 1 1 64-QAM 24.31 2411 23.77 24.84 | 0.3048
60 1 1 256-QAM 22.20 22.15 21.89
Limit EIRP < 1W Result Pass

Al-4 of 6



SPORTON LAB.

%% FCC RADIO TEST REPORT

Report No. : FG380306D

NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
70 1 1 26.59 26.69 26.53
70 1 187 26.08 26.01 25.87
70 90 45 EEER 26.28 26.24 26.38
70 1 0 23.29 23.30 23.29
70 1 188 22.76 22.62 22.58
70 180 0 25.94 25.87 25.92
70 1 1 26.64 26.63 26.54 25.79 1 0.3793
70 1 187 26.06 25.99 25.87
70 90 45 e 26.30 26.24 26.42
70 1 0 23.27 23.35 23.17
70 1 188 22.68 22.69 22.56
70 180 0 25.42 25.40 25.40
70 1 1 16-QAM 25.60 25.83 25.58
70 1 1 64-QAM 24.35 24.40 24.06 24.93 | 0.3112
70 1 1 256-QAM 22.27 22.40 22.20
Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
80 1 1 26.68 26.76 26.55
80 1 215 26.00 25.76 25.93
80 108 54 R 26.24 26.25 26.35
80 1 0 23.33 23.44 23.27
80 1 216 22.65 22.47 22.66
80 216 0 25.89 25.87 25.87
80 1 1 26.76 26.81 26.56 25.91 0.3899
80 1 215 26.01 25.78 25.92
80 108 54 aPSK 26.26 26.26 26.34
80 1 0 23.33 23.42 23.32
80 1 216 22.61 22.45 22.62
80 216 0 25.38 25.38 25.41
80 1 1 16-QAM 25.84 25.93 25.90
80 1 1 64-QAM 24.35 24.50 24.37 25.03 | 0.3184
80 1 1 256-QAM 22.28 22.35 22.07
Limit EIRP < 1W Result Pass
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NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
90 1 1 26.79 26.85 26.94
90 1 243 25.80 25.84 25.76
90 120 60 R 26.18 26.30 26.35
90 1 0 23.36 23.48 23.55
90 1 244 22.49 22.58 22.53
90 243 0 25.79 25.87 25.94
90 1 1 26.96 27.06 27.22 26.32 | 0.4285
90 1 243 25.87 25.92 25.80
90 120 60 e 26.21 26.22 26.34
90 1 0 23.34 23.44 23.56
90 1 244 22.45 22.52 22.49
90 243 0 25.33 25.40 25.45
90 1 1 16-QAM 26.16 26.00 26.15
90 1 1 64-QAM 24.26 24.50 24.70 25.26 | 0.3357
90 1 1 256-QAM 22.43 22.40 22.50
Limit EIRP < 1W Result Pass
NR n77 HPUE Maximum Average Power [dBm] (GT - LC = -0.9 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm)| EIRP(W)
100 1 1 - 26.85 -
100 1 271 - 26.10 -
100 135 67 R - 26.32 -
100 1 0 - 23.52 -
100 1 272 - 22.62 -
100 270 0 - 25.88 -
100 1 1 - 57 11 - 26.21 | 0.4178
100 1 271 - 26.19 -
100 135 67 aPSK - 26.30 -
100 1 0 - 23.51 -
100 1 272 - 22.60 -
100 270 0 - 25.45 -
100 1 1 16-QAM - 26.58 -
100 1 1 64-QAM - 24.32 - 25.68 | 0.3698
100 1 1 256-QAM - 22.35 -
Limit EIRP < 1W Result Pass
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FR1 n77

Peak-to-Average Ratio

Mode FR1 n77 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.86 5.78 6.28 6.16 PASS
Mode FR1 n77 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.54 PASS
TEL : 886-3-327-3456 Page Number 1 A2-1 of 69

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Reflevel 3000Em Offset 35048 = AnBW 20 Mz

Reflewel 300008m  Offset

38008 = AnBW 20 Mz

10:55:52 AM  09/23/2023

.
o o
8
teoe . wos
. I
3 samer e o T || (ST R B T B
2 Result Surmmi Sarmples: 20000 2 Result Summs Samples: 20000 I
- 25.61 dBm. 31.60 dBm 6.00 dB 21248 368dB 486 dB 542 = 25.20 dBm 31.58 dBm 6.38 dB 248 dB 4.64 9B 578 dB 5.
wing. mnnn o .

10:56:14 MM 08/23/2023

16QAM

64QAM

Reflevel 3000Em Offset 35048 = AnBW 20 Mz

Reflevel 3000dBm  Offset  3A0E = AnBW 20 MKz

10:56:36 MM 09/23/2023

- a8 MessTme  1ms A 2008 MeasTime 1 ms
TR TRGHFP
= I —
1£02 1
- 1
it v
1E04: - 1E -
! 1
l
1
1E i 1 -
|CF 3.50001 GHz Mean Pwr + 20.00 dB | | |CF 3.50001 GHz Mean Pwr +20.00 dB
2 Result Summ Sarmples: 20000 2 Result Summa: Samples: 20000
-_za,zs dBm 30.88 dBm —ua dB 283D 5.1 46 6.2 38 _5 5248 g 23.76 dBm 3030 dBm 6.50 dB 250 db 514d8 5.16 db 6th di

] ..

10:46:10 AN 09/05/2023

256QAM

RefLevel 30.00Em  Offset
A 0a5 Mess Time

TREFP

35048 = AnBW 20 MH:z
1ms

1E02. o

|CF 3.50001 GHz Mean Pwr + 20,00 dB

2 Result Summs Samples: 20000
- 21.72 dBm 29.72 dBm 8.00 dB 2.58.d8 51048 65498 76048

10:57:22 AM  09/23/2023
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26dB Bandwidth

Mode FR1 n77 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 25MHz 30MHz 40MHz 50MHz 60MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK | PI/l2 BPSK | Pl/2 BPSK | PI/2 BPSK
Middle CH 10.01 14.65 19.86 24.63 29.01 38.84 49.75 62.94
BW 70MHz 80MHz 90MHz 100MHz
Mod. Pl/i2 BPSK | PI/2 BPSK | PI/l2 BPSK | Pl/2 BPSK
Middle CH 69.51 83.60 93.15 103.30
Mode FR1 n77 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 10.11 10.03 15.61 15.49 20.34 20.46 25.23 25.23
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 10.01 10.11 15.52 15.67 20.26 20.06 25.38 25.23
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 29.91 29.79 42.20 42.52 51.85 51.55 63.66 63.06
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 29.85 29.97 42.12 42.60 52.35 52.15 64.26 63.06
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 73.71 73.15 84.24 83.76 93.69 94.05 104.30 102.70
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 74.27 73.43 83.76 83.12 92.79 93.87 103.30 105.29
TEL : 886-3-327-3456 Page Number 1 A2-3 of 69
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FR1 n77 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

RefLevel 30,00 B Offset 35008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

- an

(F 350001 GHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 3495954 GHz 17.42 dBm ndB 26.0 dB

m 1 1494995 GHz 855 dBm nd8 down BW 10.01 MHz

i 1 3,505,005 GHz 863 d8m QFactor 349

10:48:33 MM 09/23/2023

FR1 n77 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 B Offset 35008 = REW 100 kHz

= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

1 Frequency Sweep

ultiView Spactrum
RefLevel 30,00 B Offset 35008 = REW 100 kHz

= A 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

1 Frequency Sweep

[ [
3501 24906tz
» »
. it P sl et . . PP At gl
s \ /
o ~ - o, -
o B
{
Y o
A ren S - 1
T s s Ml s
350001 Gz 001 prs O W/ Span 20.0 Wiz || (67350001 Gz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 3.501249 GHz 14.60 dBm ndB 26.0 dB M 1 3497073 GHz 1338 dBm ndB 26.0 dB
m 1 1494915 GHz 11.26 dBm nd8 down BW 10.11 MHz m 1 1494915 GHz 1333 dBm ndB down BW 10.03 MHz
n i 3505025 Ghz 1135 dbm QFactor 3463 n i 3.504 945 Ghiz 1253 dBm @ Factor 3487

10:49:03 MM 09/23/2023

10:49:31 MM 09/23/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 B Offset 35008 = REW 100 kHz

ultiView Spactrum
RefLevel 30,00 B Offset 35008 = REW 100 kHz

- a0 SWT 101 ms ' VBW 300k Mode Auto Sweep - 008 SWT 101 ms ® VBW 300k _Mode Auto Sweep
1 Fraquancy Sweep 1 Fraquancy Sweep
7 N 7 "
" ™
- o s
R

350001 one 001 pis S Span 0.0 Wi || 73 50001 Gz 001 pis () Span 300 Nz
2 Marker Table 2 Marker Table

M 1 3.497852 GHz 13.87 dBm ndB 26.0 dB M 1 3496633 GHz 10.16 dBm ndB 26.0 dB

n 1 3494995 GHz 11.42 dBm ndB down BW 10.01 MHz n 1 3494935 GHz 15.98 dBm el down BW 10.11 MHz

0 i 3505,008 G 214 di QFactor 394 0 i 305,088 s 1587 i Qfsctor 359

10:49:59 MM 09/23/2023

10:50:28 AM 09/23/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 35008 ® REW 300 kHz
Mtz Mode Auto Swesp

308 SWT .01 ms = VBW

L = N Dz FEw
o :
! b
o ! -
%
A 5
A h
¢ \
LI DRI LRy
350001 Gz 001 prs O W/ Span 30.0 MHz
2 Marker Table
M 1 3.496 384 GHz 21.75 dBm ndB 160 d
n 1 3492 208 Ghz 402 dim B down B 14.65 MHz
n 1 3.506 903 GHz 531 dém 0 Facior 2386

10:53:29 MM 09/23/2023

FR1 n77 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz

= A 3108 SWT_1.01ms = VBW 1Mtz Mode Auto Sweep

1 Frequency Sweep

tiVie Spactrum

Ref Level 30,00 B Offset 35008 ® REW 300 kHz
MHz _Mode Auto Sweep

= A 308 SWT_1.01ms = VBW

Wi
250G
» :
R A [N A I A A
® . ®
N / 4 N r
X o / "
7 & & |
] W E
_ A W _ o o
e i e || b 2 i
CEECTIE Tt S S| 300076 Tawin ) S
2 Maker T 2 Maker T
[ 1 3.504 805 GHz 17.18 dBm ndB 26.0 dB M1 1 3.49359% GHz 17.83 dBm ndB 26.0 dB
mn 1 3492098 GHz 785 dbm ndB down BW 15.61 MHz mn 1 3492 218 GHz 7.40 dBm e down BW 15.49 MHz
¢} 1 3507712 GHz. 935 dBm QFactor 2245 ¢} 1 3507712 GHz. -1.57 dben Q Factor 155

10:53:59 KM 09/23/2023

10:54:27 MM 09/23/2023

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 B Offset 35008 ® REW 300 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz

- A 3008 SWT 101 ms = VW 1wz Mode Auto Sweep - A 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
1 Frequency Swesp 1 Frequency Swesp
Joprect sl i P f it s e it i 3
. / \ . e PO PRy i Pagrnd Pt s
/ " J
0. J - o -
Az kil ,,-'A L
i "N f w
Jut™ ' o )
Y T e g ], A )
b 8 R PRI M "
g SR
350001 Gz 001 prx [T Span 30.0 Wiz || (7350001 Gz 001 prs ] Span 30.0 Wiz
2 Marker Table 2 Marker Table
W 1 3.505495 GHz 17.07 dBm ndb 260 d M 1 3.484705 GHz 13,68 dBm s 260 d
n 1 1492338 Gz 732 dim "l down BW 15.52 MHz n 1 3492 068 GHz 1133 dbm lB dovn BW 15.67 MHz
n 1 3507862 Gz 720 dim QFador 2538 n 1 3507742 Gz 1206 déim @ Factor 230

10:54:55 AM  09/23/2023

10:55:25 AM  09/23/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-5 of 69




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz

™ 3000 SWT 101 ms = VEW 1 iz Mode Auto sweep
P
LSV SPUTERTIT PRI (P [ !
" / \
o T T
'] 5
i
/ \
S - T
T -
P
ELUTIED W01 [T Spon #5.8 iHe
2 Mok Toble
] i 3.4920%8 Gz 19.17 dBm ndd 25008
n 1 348952 e 573 dom i o 0 19.85 MHz
n 1 3.509 68 GHz 7.19 dBem 0 Factor 1758

11:00:19 MM 09/23/2023

FR1 n77 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum

Ref Level 30,00 B Offset 35008 ® REW 300 kHz
= A 308 SWT_1.01ms = VBW
1 Frequency Sweep

Mtz Mode Auto Sweep

B o - i

Ref Level 30,00 B Offset 35008 ® REW 300 kHz

= A 308 SWT_1.01ms = VBW

MHz _Mode Auto Sweep

1 Frequency Sweep

i) i
L
2 . 2
S SYEIPPYSUN IPPTIINP FY TN (7t SRR B e A SPPRNUSTS S RPOSVYRN SRR S
10 J : 10 {
f | / Y
o \‘ \l o v
] ; &
) 1 L
N k(M T, |
- " v Ll LT ) TP e et
o etreer e WO (e ) .
(7350001 Gz 7001 pi= [ Span 80.0 MHz | | |GF3.50001 Gz 001 pis 0 M/ Span 0.0 MHz
2 Marker Table 2 Marker Table
i 1 3504925 GHz 16.30 dBm e 26008 Wi 1 3494695 GHz 15.77 dBm ndl 26,008
n 1 348974 Gz 580 dim B down B 20,34 MHz n 348952 Gz 1022 dom nd down BW 20,46 MHz
n I 351008 GHz 526 din Q@ Factor 151028 Gz 1043 dbon Qfsctor 1708

11:00:48 AM 09/23/2023

1723 n 1

11:01:16 MM 09/23/2023

64QAM

256QAM

RefLevel 3000 B Offeet 3508  REW 300Kz RefLevel 3000 B Offeet 3508  REW 300Kz
- At 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Fraquancy Sweep 1 Fraquancy Sweep
3508881 06tz
0 0
o f { o e ot -
0. Jr \ 0. 7 T
i !
¥ 1 7 G
\ / %
it i / \
LA LY \
R [ Y
[l - Ca T et ™ N
My hidca LSNP gy L%, SO,
Mo ke L LTy

& 3 50001 Gz 01 prx a7 Span #0.0 Wiz | |GF3.50001 Gz 001 prs o e/ Span 40.0 iz
2 Marcer Toble 2 Marcer Toble

1 1 3.508841 GHz 15.84 dBm nde 260 db 1 1 3.495 295 GHz 1263 dBm i 260 db

n 1 3.48998 GHz 1052 dbm ndB down BW 20.26 MHz n 3.48954 GHz 1249 dbm el domn BW 20.06 MHz

n ' 351024 GHz 997 dBm QFacor 132 n ' 351GHe 1322 dém @ Factor 1742

11:01:45 AM 09/23/2023

11:02:14 AM 09/23/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 25MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 35008 ® REW 300 kHz
Mtz Mode Auto Swesp

308 SWT .01 ms = VBW

1
2 :
Ik teune_spemilfrin b mnattidirm s Ao L ottt somn
0
| |
o : -
I3 5
J W,
e, " . e,
- i P, & ot .
G 3sm01 Gz ot pte Gz Span 50.0 M
2 Markes Toble
M 1 3.505604 GHz 19.50 dBm ndB 26.0 dB
n 1 3487473 GHz 605 dbm ndB down BW 24.63 MHz
n ' 3512038 GHz 7.5 dgm QFacor 124

11:05:15 MM 09/23/2023

FR1 n77 / 25MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz

= A 3108 SWT_1.01ms = VBW 1Mtz Mode Auto Sweep

1 Frequency Sweep

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz
= A 308 SWT_1.01ms = VBW

MHz _Mode Auto Sweep

i i
s 1805
P P
. NPT N PRI e A e et s L A
0 { 1 0 f !
/ | / |
’ 7 " ’ 7 g
7 v rd g
A \ J N

. N L e L Bid o
R —— TP o LN R
[EETE o1 S Span 500 || 63 50001 Gve 001 s ) Span 500z
2 Marker Tonle 2 Marker Tonle

] 1 3.491 818 GHz 4I8dBm oo 15008 ] 1 35105 GHz 15.13 dBm i 15008

n 1 2497371 e I R — .23 Mz n 1 2497 421 e 1113 dtim e .23 Mz

¢} 1 3512597 GHz -11.82 dBm QFactor 1384 ¢} 1 3512647 GHz -9.98 dBm Q Factor 1332

11:05:44 AM 09/23/2023

11:06:13 AM  09/23/2023

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 B Offset 35008 ® REW 300 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz

- 3000 SWT 101 ;s @ VBW 1z Mode Auto Swesp - 3000 SWT 1.01ms @ VBW 1z Mode Auto Swesp
1 Fraquency Swep 1 Fraquency Swep
3489321 06He 3503307 0.6t
n n
. r i prrmat A et ny . : ~ . FA I
[ | / \
o / T o + 0
i / I
A L\I f
R ) 7 Y
T AT e R
I e S (R Pp——
350001 GHz 001 e 0 Mz Span 50.0 MHz || |F 350001 GHe 001 pes 0 Wb/ Span 50.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 3.489321 GHz 1431 dBm ndB 26.0 B mi 1 3.503307 GHz 11.35dBm ndd 26.0 dB
m 1 3487273 GHz 11.98 dBm nd8 down BW 25.38 MHz m 1 1487323 GHz 14.85 dBm ndB down BW 25.23 MHz
n 1 3512647 GHe 10.83 dBim 0 Factor 1375 n 1 3512507 GHe 1485 dim Q factor 1388

11:06:41 AM 09/23/2023

11:07:11 MM 09/23/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 30MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

SEPRISSON CSNPIIRRS PR DR

st e

(F 350001 GHz 1001 prs 0 MHz/ Span £0.0 MHz
2 Marker Table

M 1 3492757 GHz 1713 dBm ndB 26.0 dB

m 1 1,484 965 GHz 898 dbm nd8 down BW 29.01 MHz

i 1 3513976 GHe 5.2 dBm QFactor 1204

11:10:11 MM 09/23/2023

FR1 n77 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz

= an 5005 SWT_1.01ms ® VBW 1Mz Mode Auto Sweep - an 5005 SWT 101 ms ® VBW 1z Mode Auto Sweep
1Frequency Sweep
[ [
» »
ottt i P A e et T SVRY AU | STV YPEY RO P T
. ‘ ol ronh A \ . ‘ i L il ‘
[ / !
o o
;i 1 J !
' . :
/ Fi \
- i \.M‘ i . Ll ¥ o
P [ i n ¥ TR o T
et Rl o | | VLS N o kA
350001 Gz 001 prs O W/ Span 0.0 MHz || (67350001 GHz 001 ps 0 M/ Span B0.0 MHz
2 Marker Table 2 Marker Table
M 1 3.49024 GHz 14.62 dBm ndB 26.0 dB M 1 350049 GHz 1434 dBm ndB 26.0 dB
m 1 1,485 0BS GHz 11.49 dBm nd8 down BW 29.91 MHz m 1 1,485 085 GHz 1129 dBm ndB down BW 29.79 MHz
n i 3514996 Ghz 11,59 dbm QFador 1167 n i 3514875 Ghz 1112 dBm QFactor 1175

11:10:41 AM 09/23/2023

11:11:09 MM 09/23/2023

64QAM

256QAM

ultiView = | Spactrum Bl ooview - specnm - |
RefLevel 3000 B Offeet 3508  REW 300Kz RefLevel 3000 B Offeet 3508  REW 300Kz
- an 008 SWT 101ms ® VBW 1Mz Mode Auto Sweep - an 3008 SWT 101ms = VBW 1Mz Mode Auto Sweep
1 Fraquency Swaep 1 Fraquency Swaep
35103800 642 39 3790642
2 - 2
0 At e g N Y. PV, S . N S - : —
f Y 7 = = ;
o | L8 o -
] | / |
y y |
/ \ ] i
g RV (T
P T b
5 — T e T
e AU W iMoo
G 3sm01 Gz ot pte Gz Span 0.0 Wiz || (GF3.50001 Giiz 0T s ) Span 60.0 Wiz
2 Markes Toble 2 Markes Toble
] 1 351038 GHz 1337 dbm ndb 260 48 ] 1 3491379 GHz 1057 dBm nd 26048
n 1 3285025 GHz 1257 dbm ndB down BW 29.85 MHz m 1 3484955 GHe 15,70 dim e dawn BW 29.97 MHz
n ' 3514875 GHz 1283 dém QFacor 178 n ' 3514935 GHz 1530 dim @ Factor 1185

11:11:38 MM 09/23/2023

13:12:07 MM 09/23/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 40MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

- X0 SWT 101 ms = VBW 38z Mode Auto Sweso
Wil
S
0 7 R T e L
! ‘.
o 7 v
]
/ |
B .
f |
J \
; ! AV
otz e LU o
(G 350001 GHz 001 pes 0 Mz Span B0.0 MHz
2 Marker Table
Wi i 3.508 162 GHz 2217 dbm nde 2606
n 1 347955 Ghe .02 dom 8 down T 38.84 Wiz
n 1 3.518392 GHz 246 dBm 0 Factor 9503

11:15:05 MM 09/23/2023

FR1 n77 /| 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep

1 Frequency Sweep

ultiView Spactrum
Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

= A 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

1 Frequency Sweep

i
0 0 .
TN NSRRI RSP WP Wr—" NN P i i, Lt Suat BV SRR VRSN P
10 / A 0 - 3
f L / i
0 - 0, ¥
o y i b
/ e T 'r"' l‘li
I 1M nr iy
ot i, ) ot W
B | [ i E—
350001 one 001 pis S Span B0 Wi || 63 50001 Gz 001 pis () SpanBOB Nz
2 Marker Table 2 Marker Table
M 1 3.483147 GHz 18.72 dBm ndB 26.0 dB M1 1 3514875 GHz 18.84 dBm ndB 26.0 dB
mn 1 3478751 GHz 757 dbm ndB down BW 42.20 MHz mn 3478831 GHz 10.07 dBm e down BW 4252 MHz
¢} 1 3.520949 GHz. 946 dBen Q Factor 825 ¢} 1 3.521349 GHz 127 dm Q Factor 827

11:15:34 MM 09/23/2023

11:16:01 MM 09/23/2023

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

ultiView Spactrum
Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

- A 3000 SWT 101 ms & VBW 3 Mtz Mode Auto Swesp - are 5000 SWT 101 ms & VBW 3 Wz Mode Au Swesp
1 Fraquency Sweep 1 Fraquency Sweep
34821880 Gte
» ¥ »
PLAE LEA e E R A, | PR IR TR SRSt
! o \ Al A i
o 3 ' o : 5
| Y | \
o ‘ o0 3 T
7 % i
# ¥
"y o
ey b, A

) L iy . "l

o <o 7
e it L P kL i iy i Vo

e | | TP s e AT T
oy

350001 Gz 001 prs O W/ Span B0.0 MHz || (67 3.50001 GHz 001 ps 0 M/ Span BO.0 Az
2 Marker Table 2 Marker Table

M 1 3.082188 GHz 18.20 dBm ndB 260 d M 1 3482827 GHz 15.54 dBm ndd 260 db

n 1 1478311 Gz 852 dim "l down BW 4212 MHz n 1478671 Gz 1047 dbm el down B 42,60 MHz

n 1 3521029 Ghz £01 dém 0 Facior 827 n 1 3521268 Ghz 1159 dm @ Facior 818

11:16:29 MM 09/23/2023

11:16:58 MM 09/23/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-9 of 69




seanron cas. FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 50MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

2 MJ‘A, TS SPTTTS W TP Iy ep——,
r — e = e e,
10 /
[ !
o ; .
v It
¥ T
I L
I TR
CF 350001 GHz 1001 pt= 10.0 MHz/ Span 100.0 MHz
2 Markes Toble
] 1 348772 GHz 21.38 6Bm ndb 260 48
n 1 3474206H 2.78 dim ndB down BW 49.75 MHz
n ' 352399 GHz 376 dgm QFacor 701

11:19:54 AM 09/23/2023

FR1 n77 / 50MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep

1 Frequency Sweep

B o - i

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

1 Frequency Sweep

= A 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

W = W
30986200 64z
2 T 2 :
e ! N Y Y Ny s P
0 / % 0 :
/ L f
o - " L o
¥ ! f %
lafl h‘l‘l ; i
! v & L
W “LIP'J" et i AL, a
ELET T | |29t v
|G 3.50001 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz || |CF3.50001 GHz 1001 pts 10,0 MHz/ Span 100.0 MHz
2 Markes Tabie 2 Markes Tabie
W I 3.49462 GHz 18.15 dBm nds 26048 W I 3.5085 GHz 18.26 dBm e 26048
n 1 3474206H 7,06 dim ndB down BW 51.85 MHz n 1 3474206H 502 dim el domn BW 51.55 MHz
n 1 352608 GH 5,03 dim QFactor 74 n 1 352578 GH 463 dbm afacor 681

11:20:23 AM 09/23/2023

11:20:50 AM  09/23/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 3000 dBm  Offset 33005 ® REW 1 Wiz
- A 3000 SWT 101 ms & VBW 3 Mtz Mode Auto Swesp
1 Frequency Swesp

B o - i

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

1 Frequency Swesp

- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

13:21:17 MM 09/23/2023

11:21:46 AM 09/23/2023

W) 1408 dben
ssmmboat samnoe0o g
P 2 .
P P I PR 1 .
. / | . y it " A g o e
) |
|
1
0. u 0
A ! f
i J .
’ f T
.f‘ A I 1
. ¥ bl i \
QB e e | | T, \
T s S Wi
. P PP b o
i friavhdeay
|G 3.50001 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz || |CF3.50001 GHz 1001 pts 10,0 MHz/ Span 100.0 MHz
2 Mok Toble 2 Mok Toble
[ 1 350081 GHz 17.04 dBm ndB 26.0 dB [ 1 3.48902 GHz 14.08 dBm nd8 26.0 dB
n 1 347374 GHz 780 dbm ndB down BW 52.35 MHz n 1 347394 GHz 10.35 dBm el down BW 5215 MHz
n i 350608 e 534 dom. D Facor o n i 352608 e 157 dam Qoctor o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 60MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

20 % X,
ST ISESRTT T A A s,
0 :
i
0
7
M,
3 b
1] i
A0 u L
LR ! "
i MR S e i
CF 350001 GHz 1001 pt= 12.0 MHz/ Span 120.0 MHz
2 Markes Toble
] 1 348538 GHz 20.12 dBm ndb
m 1 346812 64 589 dim B down W
o ' 353106 Gz 5.43 d8m QFacor

11:24:43 AM 09/23/2023

FR1 n77 / 60MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep

1 Frequency Sweep

ultiView Spactrum
Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

= A 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

1 Frequency Sweep

i m "
3463830 G 3502250 G
2 " 2 ;
UL RSN S R VSR P vt IRV . N U
0 £ 0 { -
! / |
: > o » !
7 i b f'm
I 0 . \
A W] ol i
AR e e || Vi P e
|G 3.50001 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz || |CF3.50001 GHz. 1001 pts 120 MH/ Span 120.0 MHz
2 Marker Table 2 Marker Table |
M 1 348383 GHz 16.76 dBm ndB 26.0 dB M1 1 3.50229 GHz 17.84 dBm ndB 26.0 dB
mn 1 346788 GHz 8.23 dim ndB down BW 63.66 MHz mn 3468 GHz 817 dm e down BW 63.06 MHz
¢} 1 353154 GHz 844 dBn QFactor 54.7 ¢} 1 353106 GHz -8.97 dben Q Factor 555

11:25:12 MM 09/23/2023

11:25:40 AM 09/23/2023

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

ultiView Spactrum
Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

- A 3000 SWT 101 ms = VBW 3 MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW JMHz  Mode Auto Sweep
1 Fraquancy Sweep
3483950 61 487420 Gt
» » -
SRS PSR SN TSI R i K
. Ja . PO WHENNE: DRPEEN N S i
] { |
0. - 0. J “
n f \
g A I
/ K]
I » i
T Mol g, ,
ke STV, Tl AL I ]
fadiaid A N L
il Y VT (T Al
ML
|CF 3.50001 GHz. 1001 pts 12.0 MHz/ Span 120.0 MHz | | |CF 3.50001 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Marker Table 2 Marker Table |
W 1 3.48395 GHz 16.19 dBm ndb 260 db W 1 348742 GHz 13.27 dBm s 260 db
n 1 326788 6Hz 10.68 dbm ndB down BW 64.26 MHz m 468 24 GHz 1354 dbm el down B 63.06 MHz
n 1 353214 GHe 1042 dBim QFador 542 n 1 35313 GHe 1245 dim @ Factor 553

11:26:07 MM 09/23/2023

11:26:36 AM 09/23/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

FR1 n77 /| 7T0MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

n =
P S E T ST TSR,
10 { 4
] )
d 1
o 7]
l} \|
A i,
200
L P p—— "
et
(7350001 Gz 7001 pi= 4.0 M/
2 Marker Toble
Wi i 348225 Gz 20180Bm
n 1 §46337 e S63dim b down oW
o i freiten g Ofador

11:29:32 MM 09/23/2023

FR1 n77 / 7T0MHz / CP OFDM / Middle Channel / Full RB

QPSK

ultiView Spactrum
Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep

1 Frequency Sweep

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

1 Frequency Sweep
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2 Marker Table
W 1 347889 GHz 16.15 dBm ndb 1 3.4733 GHz 16.48 dBm
n 1 1463376 .98 dBm ndB down BW 1 146309 6 10.12 dbm
¢} 1 3.53707 GHz 1181 dBm Q Factor 1 3.536 23 GHz -10.18 dBm

11:30:01 MM 09/23/2023

11:30:29 MM 09/23/2023

64QAM

256QAM

ultiView *  Spectrum
RefLevel 3000 dBm  Offset 33005 ® REW 1 Wiz

- A 3000 SWT 101 ms & VBW 3 Mtz Mode Auto Swesp

1 Frequency Swesp

RefLevel 3000 dBm  Offset 33005 ® REW 1 Wiz
3000 SWT 101 ms & VBW 3 Mtz Mode Auto Swesp
1 Frequency Swesp
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CF 350001 GHz 1001 pt= 14.0 MHz/ 1001 pts
2 Marker Table
W 1 3.4856 GHz 16.11 dBm ndb 1 3.48155 GHz 12,90 dBm
n 1 346309 6Hz 982 dim "l down BW 1 346351 6H 1341 dbm
n 1 353735 GHe 552 dim QFador 1 353693 GHz 13,36 déim

11:30:56 MM 09/23/2023

11:31:25 MM 09/23/2023
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 80MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

e - s =

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz
SWT .01 ms & VBW 3 Mitz_ Mode Auto Swesp

2
e T N v
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o ~+ L
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S o “n et
CF 350001 GHz 1001 pt= 16.0 MHz/ Span 160.0 MHz
2 Markes Toble
] 1 3.48083 GHz 18.60 0Bm nds
n 1 345829 6H 7.56 dim ndB down BW
n ' 354139 GHz 754 dgm QFacor

11:34:22 MM 09/23/2023

FR1 n77 / 80MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

siew = |[Spacirum | —

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

1 Frequency Sweep 1 Frequency Sweep

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz
= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep = A 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep
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CF 350001 GHz 1001 pt= 16.0 MHz/ Span 160.0 MHz || |CF 3.50001 GHz 1001 pts 16.0 M2/ Span 160.0 MHz
2 Markes Toble 2 Markes Toble
] 1 350193 GHz 15.61 dBm ndb 260 48 ] 1 348594 GHz 16,02 dBm s 260 db
n 1 345733 6Hz 10.26 dbm ndB down BW 84.23 MHz n 1 345797 6Hz 972 dbm el domn BW 83.76 MHz
354173 GHz -10.97 dBm Q Factor 416

n 1 354157 Gz <1133 B @ Factor 416 n 1

11:34:51 AM 09/23/2023 11:35:18 AM 09/23/2023

64QAM

256QAM

siew = |[Spacirum | —

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

1 Frequancy Sweep 1 Frequancy Sweep

Reflevel 3000 dBm  Offset 35005 = KEW 1 Mtz
- are 3008 SWT 101 ms = VEW 3w Mode Auto Swesp - are 3008 SWT 101 ms = VBW 3 iz Mode Auto Swesp
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Jour A TN AT bt Ve,

/N e
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|G 3.50001 GHz 1001 pts 16.0 MHz/ Span 160.0 MHz || |CF 3.50001 GHz. 1001 pts 16.0 MHz/ Span 160.0 MHz
2 Markes Toble 2 Markes Toble

] 1 347412 GHz 14.68 dBm ndb 260 48 ] 1 347619 GHz 1212 dBm nd 26048

m 1 45845 GHz 1041 dBm B down B 83.76 MHz m 1 458 13 6Hz 15.17 dbm el down B 8312 MHz

n ' 354221 GHe 11,93 dém QFacor 15 n ' 354125 GHe 1439 dém @ Factor 18
13:35:46 A 09/23/2023 13:36:15 A 09/23/2023
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SPORTON

«s. FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 / 90MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Vi

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp
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oot ube A ety AR ity
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/
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N X
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30t g ) o]
e B R
o hr
|CF 3.50001 GHz. 1001 pts 18.0 MHz/ Span 180.0 MHz
2 Marker Table
M 1 347789 GHz 18.41 dBm ndB 260 d
n 1 34529 6Hz 644 dbm ndB down BW 93.15 MHz
n 1 3.546 04 GHz 7.30 d8m Q Factor 373

11:39:11 MM 09/23/2023

FR1 n77 / 90MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi

Ref Level 30,00 dBm Offset 35048 = REW 1 MHz
= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep
1 Frequency Sweep

ultiView Spactrum
Ref Level 30,00 dBm Offset 35048 = REW 1 MHz

= A 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

1 Frequency Sweep
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|G 3.50001 GHz 1001 pts 18.0 MHz/ Span 180.0 MHz || |CF 3.50001 GHz. 1001 pts 8.0 MHz/ Span 180.0 MHz
2 Marker Toble 2 Marker Toble
M 1 3.54173 GHz 15.73 dBm ndB 26.0 dB M1 1 3.86171 GHz 15.49 dBm ndB 26.0 dB
mn 1 345308 GHz 1037 dBm ndB down BW 93.69 MHz mn 1 345254 GHz 8.76 dBm e down BW 94.05 MHz
¢} 1 3.546 76 GHz -10.88 dBm QFactor 378 ¢} 1 3.546 58 GHz -8.89 dben Q Factor 368

11:59:35 MM 09/23/2023

12:00:03 PM 09/23/2023

64QAM

256QAM

RefLevel 3000dbm  Oftset 3.008 = REW 1 Mot RefLevel 3000dbm  Oftset 3.008 = REW 1 Mot
- A 3000 SWT 101 ms = VBW 3 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW JMHz  Mode Auto Sweep
1 Fraquancy Swaep
i m Wi 1171 dtem
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|CF 3.50001 GHz. 1001 pts 18.0 MHz/ Span 180.0 MHz | | |CF 3.50001 GHz 1001 pts 18.0 MHz/ Span 180.0 MHz
2 Marker Table 2 Marker Table

M 1 349012 GHz 14.65 dBm ndB 26.0 dB M 1 350091 GHz 11.71 dBm ndB 26.0 dB

n 1 345308 GHz 10.64 dBm ndB down BW 92.79 MHz n 1 34529 GHz 14.46 dBm el down BW 93.87 MHz

0 i 354535 Ghe 1140 dn QFactor 75 0 i 3546 76 GHe 1320 Qfsctor 73
12:00:31 M4 08/23/2023 12:01:01 MM 08/23/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 / 100MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30.00fim Offset 4,00dB = REW 2 MHz

- at 3008 SWT_ 1.0 ms = VEW 10 Mtz Mede Auto Sweep
1 Frequency Sweep
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40 dBom
(67 3.50001 Gz 1001 ps 20.0 MHz/ Span 200.0 Wz
2 Marker Table
m 1 352379 GHz 20.40 dBm ndi 26048
n 1 3407 86 Gz 209 dbm ndB down BW 103.30 MHz
7] 1 355116 GHe 559 dim @ Factor 301

10:13:27 AM 12/05/2023

FR1 n77 / 100MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 3000 Bm _ Ofst 40048 = RBW 2 RefLevel 3000 Bm _ Ofst 40048 = RBW 2
™ Wb AT 101 ms @ VIW 100 Mode AuoSweep ™ 3000 SWT 101 ms = VIW 10N Mode Auno Swee
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2 Marke Table 2 Marke Table
M1 1 3.47923 GHz 16.53 dBm ndB 26.0 dB M1 1 35112 GHz 18.06 dBm ndB 26,0 dB
mn 1 3,448 26 GHz 7.64 dBm ndB down BW 104.30 MHz mn 1 344866 GHz 8.87 dBm ndB down BW 102.70 MHz
b i Sssss e 10t6dhm  Gractor Y b i $551 36 o 8570k Gfactor St
Me mnnn " Me mnnn o
10:33:08 2210572023 10:32:55 0 a2/95/2023
RefLevel 3000 Bm _ Ofst 40048 = RBW 2 RefLevel 3000 Bm _ Ofst 40048 = RBW 2
oan Wb AT 101 ms @ VIW 100 Mode AuoSweep ™ 3000 SWT 101 ms = VIW 10N Mode Auno Swee
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P P
2 Marke Table 2 Marke Table
M1 1 3.46784 GHz 17.38 dBm ndB 26.0 dB M1 1 3.47404 GHz 13.7 dBm ndB 26,0 dB
mn 1 344866 GHz 9.29 dBm ndB down BW 103.30 MHz mn 1 3,447 46 GHz 11.27 dBm ndB down BW 105.29 MHz
b i S5516 Gxldim  Gracr e b i Frofin s Ghacer 5o
Me mnnn " Me munm o

10:12:41 MM 12/05/2023

10:12:27 MM 12/05/2023
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seanron 05 FCC RADIO TEST REPORT

Report No. : FG380306D

Occupied Bandwidth

Mode FR1 n77 : OB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 25MHz 30MHz 40MHz 50MHz 60MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK | PI/l2 BPSK | Pl/2 BPSK | PI/2 BPSK
Middle CH 8.62 13.00 17.94 22.93 26.90 36.16 45.95 58.05
BW 70MHz 80MHz 90MHz 100MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/l2 BPSK | Pl/2 BPSK
Middle CH 64.44 77.29 86.75 96.40
Mode FR1 n77 : OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.63 8.61 13.71 13.69 18.31 18.33 23.25 23.28
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 8.60 8.61 13.76 13.75 18.31 18.28 23.23 23.28
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 27.89 27.89 38.29 38.15 47.66 47.65 57.89 57.98
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 27.91 27.90 38.26 38.42 47.84 47.58 58.05 57.94
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 67.56 67.47 77.53 77.48 87.39 87.38 97.48 97.30
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 67.63 67.59 77.64 77.48 87.39 87.39 97.41 97.46
TEL : 886-3-327-3456 Page Number 1 A2-16 of 69

FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG380306D

FR1 n77 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

e - s =

RefLevel 30,00 B Offset 35008 = REW 100 kHz

- an SWT 1,01 ms ® VBW 300kt Mode Auto Sweep
h

0
N f
(F 350001 GHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 3.501928 GHz 17,67 dBm Occ Bw 8622440431 MHz

m 1 34956647 GHz 14,56 dim Oce Bw Centroid 3499975937 GHz

i 1 35042872 GHz 1331 d8m Oce B Freq Offset 34063031 423 kHz

10:46:05 AM  09/23/2023

FR1 n77 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

e - s B v - B

RefLevel 30,00 B Offset 35008 = REW 100 kHz RefLevel 30,00 B Offset 35008 = REW 100 kHz
= an 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep = an 3008 SWT_1.01ms = VBW 300 kHz _ Mode Auto Sweep
h I

23 ctiem
3499811 06He
n
o B, 0 A e A end
/ \ ! {
f |
o, o, -
’ ",
I RSN Ve "

’ gV e )
350001 GHz 1001 pes 0 Mz Span 20.0 MHz || |F 350001 GHe 001 pes 0 MHz/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table

mi 1 3503726 GHz 14.07 dBm Occ Bw 8635626317 MHz M 1 3499411 GHz 1423 dBm Oce B 8614719066 MHz
n 1 3.495 6605 GHa 8.23 dim Oce B Centroid 3499978 354 GHz n 1 3495 6706 GHa 5,73 dim Occ B Gentroid 3499977988 GHz
n 1 3504 296 2 G 788 dbn Oce b Freq Offset 31,646 167 584 khiz n 1 3504 285 3 G 873 dbon Occ Biw Freq Offser 32

1679742 kHiz

10:46:35 MM 09/23/2023 10:47:03 MM 09/23/2023

64QAM 256QAM

e - s B v - B

RefLevel 30,00 B Offset 35008 = REW 100 kHz RefLevel 30,00 B Offset 35008 = REW 100 kHz

SWT 1,01 ms @ VBN 300Kz Mede Auto Sweep = an 3000 SWT 101 ms  VBW 300kt Mode Auto swep
h 1 iad Bandwidth
i) [y
35005100 GHe
n n
0 il N . . x
!
0. 7 0. - -
/ |
\.
A
il W
350001 GHz 001 e 0 Mz Span 20.0 MHz || |F 350001 GHe 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 3.50051 GHz 1361 dBm Oce B 8.606 323066 MHz mi 1 3.4968653 GHz 10.69 dBm Qce Bu 8616526192 MHz
n 1 3495669 1 GHa 8.73 dim Oce B Centroid 3499972 29 GHz n 1 34956734 GHa 5.14dim Occ B Centroid 3493981 62 GHz
n 1 35042755 GHe 532 dbm Oce B Freq Offset 37.700 824622 ke n 1 3504 2839 GHz 7.12 dben Occ B Freq Offset 28379 536 273 ke
oo NN B3 weiog . EERENREER ™

10:47:31 MM 09/23/2023 10:48:01 KM 09/23/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz
SWT 101 s - VBW

Mtz

Mode Auto Sweep

",
b g

W
(F 350001 GHz 1001 prs 0 MHz/ Span 30.0 MHz
2 Marker Table

M 1 3.502917 GHz 20.50 dBm Oce B 13.001475281 MHz

m 1 3493 1188 GHz 14124 Oce Bw Centroid 3499619533 GHz

i 1 35061203 GHz 14.59 d8m Oce B Freq Offset 390467 249 316 kiz

10:51:02 MM 09/23/2023

-

FR1 n77 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 35008 ® REW 300 kHz
= A

SWT

B o - i

Ref Level 30,00 B Offset 35008 ® REW 300 kHz

E 101 ms = VBW Mtz Mode Auto Sweep - At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep.
h I
32 gl
3498822061z
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I e o ) S PR
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L 1
0 T
Y
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YO . .
o Ay M )
350001 Gz 001 prx [T Span 30.0 Wiz || (7350001 Gz 001 prs ] Span 30.0 Wiz
2 Marker Table 2 Marker Table

3.488422 GHz 17

32 dBm Occ Bw

13.713 250 869 MHz

W 1 3.496 683 GHz 17.03 dBm Qcc B 13.698878816 MHz
3.493 1085 Gz 1165 dim Occ B Centroid 3,439 965 101 GHz n 1 34931121 Gz 12.75 dBim Occ B Gentroid 3,439 961 567 Gz
¢} 1 3.5068217 GHz 12.04 den Oce Bw Freq Offset 44.895 287 351 kHz ¢} 1 3506811 GHz 11,64 dbien Occ Bw Freq Offset 48.432 602 592 kHz

. ] -~ o
10:51:31 MM 08/23/2023 10:52:00 MM 08/23/2023
RefLevel 30.00.dBn  Offeet 5.5008 ® REW 300 kHz RefLevel 30.00.dBn  Offeet 5.5008 ® REW 300 kHz
SWT 101 s ® VBW 1wz Mode Auto Sweep - 3000 SWT 101 ms © VBW 1 Mz Mode Auto Sweep
h 1 iad Bandwidth
i) Wi 1375 ciem
34570830 GHe 34542550 GHr
n n
PP FPUP T ST A 0
A il ]
0 0 A 2 =
| f
Y
o, o, h-
.
q Ay
hL T
e P K
s i My dtby_pnty
=Ll GELA
350001 GHz 001 e 0 Mz, Span 30.0 MHz || |F 350001 GHe 001 pes 0 Wb/ Span 30.0 MHz
2 Misrker Table 2 Misrker Table

3.497043 GHz 17.19 dBm Oce B 13.761 286487 MHz M 1 3.494 256 GHz. 13.75 dBm Qce Bu 13751757221 MHz
n 1 34931337 6Ha 1256 dim Oce B Centroid 3500014 305 GHz n 1 34931339 6Ha BA5 dim Occ B Gentroid 3500009 762 GHz
n 1 3505 8949 GHz 10.15 d8m Oce B Freq Offset 4304844 296 ki n 1 s 861 dim Ot B Fren Offset 237559 240 341 Ha

10:52:28 MM 09/23/2023

10:52:58 MM 09/23/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz

SWT 101 ms ® VBW 1wtz
h

Mode Auto Sweep

wifi] dBim|

34954950 6t

ot e

P

P remettde

L

A,

Span 40.0 MHz

(F 350001 GHz 1001 prs
2 Marker Table

M 1 3.495495 GHz

n 1 34908385 GHz

i 1 3508782 7 GHz

19.17 dBm
14.07 dim
1330 d8m

Oce
Occ B Centroid
Oce B Freq Offset

17.944 256105 MHz
3439810593 GHz
195400510 197 kHz

10:57:52 AM 09/23/2023

-

FR1 n77 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 35008 ® REW 300 kHz
3008
h

= A SWT 101 ms = VBW 1 Mz

Mods Auto Sweep

B o - i

Ref Level 30,00 B Offset 35008 ® REW 300 kHz
3008 SWT 101 ms = VBW 1 Mz
I

= A

Mods Auto Sweep

6.10 b
3,491 9780 Ghe
»
R Y V) N e s etV
o o 1 T
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o f o -
? h
Py
— i E 4 Ut
PEEY Wy A Wt
e e ER || Ta W
350001 Gz 001 prs O W/ Span 0.0 WAz || (67350001 Gz 001 pts oM/ Span 0.0 WAz
2 Markes Tasle 2 Markes Tasle
mi 1 3508122 GHz 16.17 dBm Oce B 1831552705 MHz mi 1 3.491978 GHz 16.10 dBm Qce Bu 18.339688 934 MHz
n 1 34908509 GHz 12,08 dim Occ B Centroid 3500008643 Gz n 1 34908515 Gz 1181 dim Gcc B Gentroid 3500021373 Gz
n 1 35091664 GHz 1140 den Occ B Freq Offset 1,357 368 886 kiiz n 1 3509 1912 Gz 1184 dbm Occ B Freq Oftset 1137349242 ke
10:59:21 M 09/23/2023 10:59:49 KM 09/23/2023
RefLevel 30.00.dBn  Offeet 5.5008 ® REW 300 kHz RefLevel 30.00.dBn  Offeet 5.5008 ® REW 300 kHz
SWT 101 ms = VBW 1 iz Mode Auto Swep - an 3008 SWT 1.01ms = VBW 1wtz Mode Auto Sweep
h 1 Occupied Bandwidth
wafi] [
3,455 9350 Ghe
» »
o i
o ; o oo Al S B
o 1 N | \
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i
s gyl
o | [ g P rtremie
350001 Gz 001 prs O W/ Span 0.0 WAz || (67350001 Gz 001 pts oM/ Span 0.0 WAz
2 Markes Tasle 2 Markes Tasle
mi 1 3.495335 GHz 15.91 dBm Oce B 18.316330585 MHz mi 1 3506004 GHz 12.95dBm Qce Bu 18.287 648029 MHz
n 1 34908369 Gz 11.13 dim Occ B Centroid 3,439 995 058 Gz n 1 3.490 8689 GHz B64 dim Gec B Gentroid 3500012682 GHz
n 1 35081532 Gz 10.77 dém O B Freq Offset 1494193 428 k2 n 1 3508 1565 Gz 815 dim Occ 8w Freq Offset 2681901 198 kHe
10:55:19 KM 09/23/2023 10:59:47 A 08/23/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306D

FR1 n77 /| 25MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz

SWT .01 s VBW 1 iz Mode Auto Sweep
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W
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N VYA Iy J—— F
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350001 Gz 001 prx [T Span 50.0 Wiz

2 Marker Table

M 1 3505654 GHz 19.91 dBm Occ Bw 2293245371 MHz
m 1 34887524 GHz 15,55 dim Oce Bw Centroid 3439818646 GHz
i 1 35112849 GHz 1257 dgm Oce B Freq Offset 191354 054 298 kiz

-

11:02:48 AM  09/23/2023

FR1 n77 / 25MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 35008 ® REW 300 kHz
= an SWT 101 ms = VBW

e 3005 SWT_101ms ® VBW 1Mtz Mode Auto Sweep 30 a8 Wiz Mode Auto Sweep
h I
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PR AT

BTN

(F 350001 GHz 1001 prs

Span 50.0 MHz

2 Marker Table

(F 350001 GHz

1001 ps

Span 50.0 MHz

2 Marker Table

Wi i 3500659 GHz 1457 dBm [ 23256325021 MHz Wi i 3510649 GHe 15.02 dBm e 23284231 566 MHz
n 1 34881763 Gtz 1253 dim Occ i Centroid 3500004 448 Gtz n 1 34883502 Gz 1158 diln Orc B Gentroid 3459992 291 Gtz
n I 35116326 Gha 1102 dom Occ B Freq Offet 5550921 255 ke n I 3511 6344 Gte 1085 dben O B Freg Offet 17,708 326 16 ke
T e
13:09:7 M 09/23/2023 13:03:45 AN 08/23/2023
ultiView =  Spactrum Bl ooview - specnm - |
Reflovel 3000.Bm  Offst 33008 = REW 300kkz Reflovel 3000.Bm  Offst 33008 = REW 300kkz
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2 Marker Table 2 Marker Table
M 1 3489371 GHz 14.48 dBm Occ Bw 23236925186 MHz M 1 3.509101 GHz 1137 dBm Oce B 23284547128 MHz
m 1 34887741 GHz 1081 dim Oce Bw Centroid 3499992 607 GHz m 1 34883419 GHz 7.8 dilm Occ B Gentroid 3499984 195 GHz
i 1 35116111 GHz 1049 d8m Oce B Freq Offset 17.393 414 649 kHz i 1 35116265 GHz £.85 diim Oce Buw Fren Offset 25 804 682 706 kHz
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